Pos [QTY |Part # ARTICLE SHORT DESCRIPTION 1 ARTICLE SHORTDESCRIPTIOND Septemiverye@24 08:14MATERIALA EfsmenDBRES [RESGHT
1 1 1210009333 | ROTOR 442,00
2 996000187 | HAMMER MN + CR 76,00
3 110659200 | WEAR PROTECTION Hardox450 11,00
4 36 | 500139100 | HEXAGON BOLT M20X45 8.8 VERZ. DIN 933 0,17
5 36 | 503346200 | LOCK WASHER M 20 /DA 30,7 STVZ DIN 25201 0,01
6 110658900 | RETAINING LEDGE 9,30
7 110754600 | FILLING-UP PIECE 2,20
8 110754700 | FILLING-UP PIECE 2,20
9 12 | 500512100 | CYLINDER HEAD SCREW M20X 40 8.8 VERZ. DIN 912 0,15
10 | 12 | 503346200 | LOCK WASHER M 20 /DA 30,7 STVZ DIN 25201 0,01
11 6 |210001236 | SIDE PROTECTION S355J2 8,00
12 | 18 | 500514300 | CYLINDER HEAD SCREW M24X 60 8.8 VERZ. DIN 912 0,33
13 | 18 | 503346400 | LOCK WASHER M24 /DA 39,0 STVzZ DIN 25201 0,02
14 110659100 | HOLDING DISK S235JRG2 1,10
15 210009367 | WEAR PROTECTION S355JR 9,70
END OF BOM!
PB 0806 WEARING PARTS ROTOR BHS
SPARE PARTS LIST =b =
902021126
print:  10.04.2019 5:15:47 Uncontrolled when printed or downloaded. Verify that this is the correct version before use. page: 1

Reproduction of part or all the contents of the document is prohibited without written permission from PT. Bhumi Jepara Service




